For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 24

13AD686G190 LT-17 (1999)
42" Deck Assembly

) y, o N §
Lb 17 \n. / ‘“\\\v

\“ Wmmmvr./ - _w...l,.
S\ . \ /)
(a4 Vﬁ,m-mm“mgw- P ,IW, o /

y /V Bl W —Fd, )\ ._”/ /l”,...--u-;-,,,..“ &L
< [\ A0 W AN
[ad N SOA N W\ s
¢ m mev n?m.‘ / m“\vx“\“nn\\\ /, /I ,”/l\ .,“ \\ \_, ™

b M\\ R\ \
o, ..\\\\.." n N \\lul _“ II / /
o ’ - o ,/ n .

)

\/ ,x.y, /

. ‘ - f
/ w. Jl/ ‘N‘ / (14 _ .n-iw, / \\_\
ol TS, \ 4 3 1 ——#/e
L \Q m &4 W2 s A,
L ow \1;,, \ ) o / v
o o /o 8 \f 7 b
~ m |/ \ / / o
| s \ \, N M\\ n
a( s \ “mﬂ“!l\l\\ II|AEA_ ,
7 /1 /
pVARVE Ny
VX
‘I‘T\ 1839—4./
N
i 0
/
g
3 =\
)
_nmé !..151...W/ g+
N, s
/ /
o A

N e g

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)

42" Deck Assembly

Page 2 of 24

Ref#  Part Number Qty S/P/F  Description
2  710-1260A 1 /P Hex Wash. TT-Tap Scr. 5/16-18 x .75"
3 683-0141 1 S/IF 42" Deck Ass'y.
753-0698 1 IPIF 42" Deck Ass'y. (For Service Only)
4  783-0149 1 S  Belt Guard Deck
7 712-3006 1 /P Hex Nut 1/4-20 Thd. (Optional)
8 710-0751 1 /P Hex Bolt 1/4-20 x .62"
10 711-0792 1 S  Hinge Pin
13 712-0181 1 S  Hex Top L-Nut 3/8-16 Thd.
14  712-3006 1 /P Hex Nut 1/4-20 Thd. (Gr. 5)
17  734-0973 1 /P Deck Wheel-5"
18  736-0105 1 /P Bell-Wash. .40" I.D. x .88" O.D.
22  738-0373 1 S  Shid. Bolt .498" Dia. x 1.53"
23  742-0616 1 S 3in1lBlade
26  754-0371A 1 S V-Belt
27  736-0270 1 /P Bell-Wash. 1/4" I.D.
28  783-0342 1 S  Brake Disc
?33  710-0157 1 /P Hex Bolt 5/16-24 x .75" Lg.
35 712-0417A 1 /IPIF Hex Flange Nut 5/8-18 Thd.
?37  736-0158 1 S/IF L-Wash. 5/8" I.D.
39 618-0142 1 S Blade Spindle Ass'y. (Incl. Ref. 28, 35, 42)
42  756-0980 1 F  5.75" Dia. Pulley
52  703-1693 1 S  Hinge Mtg. Brkt.
53  732-0602 1 S  Torsion Spring
54  726-0106 1 S  Push Nut
55~ 731-1032 1 S  Chute Ass'y. (Incl. Ref.10, 52, 53, 54, 55)
56  710-0597 1 /P Hex Bolt 1/4-20 x 1" Lg. (Optional)
57  712-3087 1 /P Wing Nut 1/4-20 Thd. (Optional)
58  731-1643A 1 S  Mulching Plug (Optional)
59 16606 1 S  Retainer Hook Brkt.
60 712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
61 710-0751 1 /P Hex Bolt 1/4-20 x .62" Lg.
62  736-0173 1 /P Flat Washer .28 ID x .74 OD

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 3 of 24

13AD686G190 LT-17 (1999)
Deck Lift Assembly

o A28

T \ ,\._mmnunnnu_...f
7211

N

Y)f
f

§—
/

/
28 —
9

Y )
s

A

-

ey \ \m;n. o
- ,,Lﬁ \/ R B o

R

\ [

PeEe
e,

o ke,
§ . A — _ wMM_w;..!.?
L /.
A_mm,\wmﬁ?._‘nmm B S— .,.---Lm““\ WA
- (o - \ K,ﬁﬁam“?. “N.,.unr_

——,
- —— e

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)

Deck Lift Assembly

Page 4 of 24

Ref#  Part Number Qty S/P/F  Description
1 783-0103 1 S  Connecting Rod
2  683-0029A 1 S  Pivot Link Ass'y.-L.H.
3  683-0028A 1 Pivot Link Ass'y.-R.H.
4 17710 1 S  Deck Hanger Link Ass'y.
5 14800A 1 S  Deck Hanger Link Ass'y.
6  14804A 1 Deck Hanger Link Ass'y.
7  748-0331 1 S  Shld. Spacer .318" I.D.
8 736-0264 1 S  FIl-Wash. .344" I.D. x .62" O.D.
9 736-0119 1 S/IF L-Wash. 5/16" I.D.
10 712-3010 1 S  Hex Nut 5/16-18 Thd. (Gr. 5)
12 714-0470 1 S  Cotter Pin 1/8" Dia.
13  736-0256 1 S  Fl-Wash. .635"1.D. x 1.0" O.D.
16  710-0604 1 S HexWash. TT-Tap Scr. 5/16-18 x .75"
18 710-1238 1 /P Hex Wash. Hd. Scr. 5/16-18 x .875"
19  710-3008 1 /P Hex Bolt 5/16-18 x .75" Lg.
20 783-0118 1 Index Brkt.
21  783-0042B 1 S  Upper Frame-R.H.
23  736-0267 1 S  Fl-Wash. .385" |.D. x .87" O.D.
24  736-0160 1 S  Fl-Wash. .531"1.D. x .93" O.D.
25  726-0272 1 /P Clamp
26  738-0526 1 Running Board Rod
27  710-3007 1 /P Hex Wash. Hd. Tap Scr.
28  14802A 1 S  Link Deck Lift Ass'y.
29  711-0723A 1 S  Ad,. Ferrule 3/8-24 Thd.
30 17712 1 S  Ad,. Deck Lift Link
31 712-3066 1 S  Hex Nut 1/2-20 Thd. (Gr. 5)
32 711-0841 1 S  Lift Link Adjuster
33  683-0059 1 S  Lift Shaft Ass'y.
34  725-1657A 1 S  Safety Switch (Deck)
35 714-0145 1 S Inter. Cotter Pin 3/8" Dia.
36 732-0637 1 S  Extension Spring
37 17636B 1 S  Stabilizer Bracket
38 738-0670 1 S  Shaft 1/2" Dia. x 10.28" Lg.
39 732-0638 1 Extension Spring
40  720-0233 1 S  Grip (Lift Handle)
41  97675A 1 S  Deck Lift Handle Ass'y.
42  738-0669 1 Shaft 3/8" Dia. x 9.34" Lg.
43  747-0598 1 Disengagement Rod
44 97624 1 S  Stabilizer Shaft Ass'y.
45  732-0556 1 S  Extension Spring 7.58" Lg.
46  783-0043 1 /P Upper Frame-L.H.
47  741-0313 1 S  Flange Brg. .632" |.D.
48  17128A 1 S  Spring Retainer Brkt.
49  716-0104 1 S "E"-Ring
50 736-0425 1 S Bell-Wash. .325" I.D.

WWW.mymowerparts.com



Page 5 of 24

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)
Differential Assembly

.arnas.i..mwwmwmw .M\hu
va“ 7 \ \ /
W\ m\\% u JRWV N
AR / N\t
/ﬂyﬂ//// // \/ri\\A, xm “ P //mm. ,Y /ﬂ/ ﬂﬁ/m, " '
NN SN O o @ ERR T
<. W ) § @ N Dﬁ\“:.\\ g \W\AAW AN
. NS \Y, N \N o~ a mm ,.r Loy= N mw p/ \ ,//, AN m \
AR A MV /B \ u .ﬂw, 7 n” W /”/W//
RN = / \ A NN WY AN
QuonmEnm-Y ﬁw ,\ 8) \w_/ //// ve nrmmn
A { N A
2 il D V5
N » / “ D) mew X% T\, A
,, y W@WU% C= |
Vi e S
1@% S - R W _, v /AR
W@wJ@T@J&AHWA /@A /|| |.ﬁﬂluv.;mm!.‘ ;Ammwwwssuu.v/ .m .m..,wwv .mmmmmww & Yo o\\ _W”“\VWMWW,P,VLV\
T & \ PN N SR N ks
-~/ N v \ { Am & V ) T AAM”,, X S0 3 Vr
[ ommN) N S W\ _y /AN i
._”ﬂ. \1 "/ oy //I...H\\AYH. _”M,_ \ ../// o~ W/ 0 )l mm Jﬂ WW/
) \ wy o “mmmu = /Akuf..\\\w?“ VY .A\\\ 7
‘ R /R L% W
~r Nl. mlW/ &/ I
,mmw 1+] \MM % ,./ I
\\\\ / A/./ /AMV
e \ ©
3/ 8
S
=
~3

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)
Differential Assembly

Page 6 of 24

Ref#  Part Number Qty S/P/F  Description
1 732-0614 1 Wire Ring
2 716-0231 1 S "E"-Ring
4  710-1325 1 /P Hex Tap Scr. 1/4-20 x 1.625 Lg.
5 719-0367 1 Upper Housing
8 711-1109 1 Input Shaft

10  736-0335 1 S  Thrust Washer 5/8" 1.D. x 1.25" O.D.

11 717-1464 1 Pinion Input 14T

12 716-0108 1 S Retaining Ring

13 711-1003 1 S  Drive Shaft-R.H. Brake

14  741-0336 1 S/F  Flange Brg. 5/8" 1.D. x 3/4" Lg.

15  717-1362 1 S Bevel Gear 42T Small I.D.

16 717-1363 1 S  Bevel Gear 42T Large I.D.

17  718-0228 1 Clutch Collar

?21  710-0862A 1 /P Pan Head Scr. 1/4-20 x .50" Lg. w/Patch

23  741-0340 1 S  Sleeve Bearing 3/4" 1.D. x 1.0" Lg.

24  721-0338 1 S Oil Seal 3/4" I.D.

26  736-0445 1 S  Fl-Wash. .760" I.D. x 1.5" O.D.

32  736-0495 1 S  Thrust Wash. 5/8" I.D. x 1" O.D. x .025" Thk.
736-0336 1 S  Fl-Wash. 5/8"1.D. x 1" O.D. x .030" Thk.
736-0494 1 Thrust Wash. 5/8" I.D. x 1" O.D. x .035" Thk.
736-0337 1 S  Fl-Wash. 5/8"1.D. x 1" O.D. x .040" Thk.

34  719-0313B 1 /P Lower Housing

35 718-0150 1 Anti-Rotation Brkt.

37  736-0349 1 S  Fl-Wash. 5/8"1.D. x 1" O.D. x .020" Thk.
736-0336 1 S  Fl-Wash. 5/8"1.D. x 1" O.D. x .030" Thk.
736-0337 1 S  Fl-Wash. 5/8"1.D. x 1" O.D. x .040" Thk.

38 712-0273 1 S  Hex Nut 5/16-24 Thd.

39 736-0371 1 /P FI-Wash. .344" I.D. x .875" O.D.

40  717-0700 1 /P Actuating Arm

41  761-0198 1 S  Brake Yoke

42  717-0682 1 S  Puck Plate

43  717-0678 1 S  Brake Puck

45  761-0202 1 Brake Disc

46  741-0337 1 S Flange Bearing 5/8" 1.D. x 15/16" Lg.

48 611-0011 1 S  Shift Fork Ass'y.

49  741-0862 1 /P Ball Detent .250" Dia.

50 732-0863 1 S  Spring Detent

52  741-0335 1 S  Needle Brg. 5/8" I.D. x 1/2" Lg.

54  736-0349 1 S  Fl-Wash. 5/8" 1.D. x 1" O.D.x .020 Thk.

55  741-0343 1 S  Actuating Pin 5/16" Dia.

56  710-1206 1 /P Hex Wash Hd. Self-Tap Scr. 1/4-20 Thd.

58  736-0349 1 S  Fl-Wash. 5/8" I.D. x 1" O.D. x .020 Thk.
736-0495 1 S  Thrust Wash. 5/8" 1.D. x 1" O.D. x .025"

60  736-0492 1 S  Fl-Wash. .76" 1.D. x 1.5" O.D. x .010" Thk.
736-0493 1 S  Fl-Wash. .76" 1.D. x 1.5" O.D. x .020" Thk.
736-0351 1 S  Fl-Wash. .76" 1.D. x 1.5" O.D. x .030" Thk.
736-0445 1 S Fl-Wash. .76" 1.D. x 1.5" O.D. x .060" Thk.

61 736-0519 1 S  Thrust Washer

62 618-0162 1 S Differential Ass'y.

63 732-0742 1 S R.H. Brake Spring
737-0148 1 S  Grease-Shell (15 0z.)

618-0163B 618-0163B 1 S  Single Speed Transaxle-RH

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 7 of 24

13AD686G190 LT-17 (1999)

Engine Accessories

oy
(R ™~
oA m.."”m_".““m,, ’
m = .‘s,,...s,m,
\A. N0
AN
-,..Am” D_v ..,,_.g”ﬁ,-,

- \.\ — /.ﬁ

o) A\

\

\-_-nl

_ﬂﬁ_

ToRey
T ,J )

\

A
/

/

/

/

\ ( l.“.v

Y

—

[

\

7

A

/,

Il.\

=) \

/
y/ v/ LA

b

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)

Engine Accessories

Page 8 of 24

Ref#  Part Number Qty S/P/F  Description

1 710-0148 1 /P Hex Slot Scr. #8-32 x .38" Lg.
2  710-0599 1 /P Hex Wash. TT-Tap Scr. 1/4-20 x .5"
3  710-0604 1 S HexWash TT-Tap Scr. 5/16-18 x .62"
4  710-1237 1 Scr. #10-32:.620 Hx. Slot Wash.
5 710-1314 1 S  Socket Hd. Bolt 5/16-18 x .62" Lg.
6  710-1315 1 /P Scr. 3/8-16 x 1.25
7 712-0271 1 /P Nut, Hex 1/4-20
8 721-0208 1 S  Exhaust Gasket
9  726-0205 1 /P Hose Clamp .49 Dia.

10 726-0272 1 /P Clamp 9/16 Dia.

11  731-1682A 1 /P Oil Drain Sleeve

12 736-0119 1 S/IF  L-Wash. 5/16" I.D.

14  751B213146 1 /P Casing Clamp, Throttle, B&S

15  751-0535-13 1 S  Fuel Line Hose

16  751-0564 1 S  Muffler Deflector

17  751-0617 1 S  Muffler

18  751-0619 1 S  Exhaust Pipe

19 783-0615 1 S  Muffler Heat Shield

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 9 of 24

A AR

13AD686G190 LT-17 (1999)
Hood And Fender Assembly

oy .

eyl p

ecy,
[ _m.l.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)

Page 10 of 24

Hood And Fender Assembly

Ref#  Part Number Qty S/P/F  Description
1 731-1429 1 S Hood
2  710-0896 1 /P Hex Wash. B-Tap Scr. 1/4 x .62" Lg.
3 726-0233 1 /P Bolt Retainer 1/4" 1.D.
4 17782 1 Retainer Clip
5 736-3078 1 /P FL-Wash. .34"1.D. x 1" O.D.
6  710-0351 1 /P Truss Mach. B-Tap Scr. #10 x .5" Lg.
7  726-0201 1 Speed Nut
8 16903A 1 S Hood Plate
11  746-3021 1 Choke Control
14  16902A 1 Hood Hinge
15  725-0963 1 S Lamp
16  725-1649 1 S  Twist Lock-Lamp Socket
17  777-8516 1 Reflector-Headlight
18  710-0227 1 /P Hex Wash. Hd. AB-Tap Scr. #8 x .5" Lg.
19 783-0341 1 8-Speed Selector Plate
20 710-3008 1 /IPIF Hex Bolt 5/16-18 x .75" Lg.
21  731-1430B 1 S Grille
22  17300D 1 Dash Support Bracket
23  723-0416 1 Screen
24  712-0265 1 /IPIF Hex Sems Nut 5/16-18 Thd.
25 736-0176 1 S  Fl-Wash. 1/4" 1.D. x .93" O.D.
26  710-0607 1 /P Hex Wash. Hd. B-Tap Scr. 5/16-18 x .5"
?27  710-0429 1 S Hex B-Tap Scr. #10 x .38" Lg.
28  736-0267 1 S  Fl-Wash. 3/8" 1.D. x .875" O.D.
29 711-1002 1 Adj. Ferrule 3/8-8 Thd.
32 1 UNKNOWN
?33  736-0242 1 /P Bell-Wash. .345" I.D. x .88"
34 714-0101 1 S  Hairpin Clip
35 716-0125 1 S "E"-Ring .375" Dia.
36 712-0287 1 S/IF Hex Nut 1/4-20 Thd.
37 736-0270 1 /P Bell-Wash. .265" I.D. x .75"
38 747-0898 1 Adjustment Rod
39 712-0449 1 Hex Nut 3/8-8 Twin Thd.
40  710-3015 1 /P Hex Bolt 1/4-20 x .75" Lg.
41  720-0236 1 S  Plastic Knob
42  732-0732 1 Ext. Spring 3.21" Lg.
43  783-0329A 1 /P Rear Fender
44  750-0755 1 Spacer .33" I1.D. x .625" O.D.
45  710-0167 1 /IP/IF  Carriage Bolt 1/4-20 x .50" Lg.
46  736-0278 1 FI-Wash. .328" I.D. x .68" O.D.
47  710-0599 1 /P Hex Wash. Hd. Scr. 1/4-20 x .5" Lg.
48  727-0460A 1 S Indicator Strip
49  783-0120 1 S Indicator Bracket
52  750-0754 1 Shld. Spacer .33" I.D.
53  736-0142 1 S  Fl-Wash. .281" 1.D. x .5" O.D.
54  712-0158 1 S  Hex Cent. L-Nut 5/16-18 Thd.
55~ 731-1890 1 /P Side Cover-R.H.
731-1891 1 Side Cover-L.H.
56 710-1034 1 Double Ended Stud 1/4-20 Thd.
59  831-0823A 1 /P Throttle Control Box Ass'y.
60 746-0775 1 Throttle Control Wire 35" Lg.
61 710-0751 /IPIF Hex Bolt 1/4-20 x .62" Lg.
62 736-0173

Wy mover P ESTCaHA L0 x 75 0.0



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999) Page 11 of 24
Hood And Fender Assembly

Ref#  Part Number Qty S/P/F  Description
63  725-1341B 1 /P Ignition Key
64  725-1396 1 S  Ignition Switch
65  731-1510 1 S Dash Panel
66  725-0634 1 S  Light Switch
67  725-0925 1 S  Ammeter
68  731-1038A 1 S Lens
69  725-1347 1 /P Ignition Switch Cap
72  750-0526 1 Spacer
73  725-1346 1 S  Ignition Switch Nut
74  710-0779A 1 /P Truss Mach. AB-Tap Scr. #10 x .5" Lg.
76  732-0675 1 Ball Plunger
77  710-0642 1 /P Hex Wash. Hd. Tap Scr. 1/4 x .75" Lg.
78  736-0119 1 S L-Wash. 5/16" I.D.
79  712-3010 1 S  Hex Nut 5/16-18 Thd.
80 712-0291 1 S  Hex L-Nut 1/4-20 Thd.
?94  712-0147 1 /P Speed Nut #10-24 Thd.
103 17633A 1 S  Gasoline Tank Support
105  710-0599 1 /P Hex Tap Scr. 1/4-20 x .5" Lg.
111 712-0185 1 Speed Nut 1/4-20 Thd.
113  710-0176 1 /P Hex Bolt 5/16-18 x 2.75"

WWW.mymowerparts.com



Page 12 of 24

\‘-
, 3
R ———" M folmloe ~ L ﬁv.\\\
) ﬂ 3 ~—
>y \ f)
\l...wnuuuuuuuuv..f v \\
o V4 ¢
R \\\ &
/ s e
\\Ar!mw” ﬂ.. I~ A 4
-1 NI . f u\_nl ...uynl.
w‘ u.\ w NG \\MR\ o
\m Vs = gge S
on_, A m A Y & % =2 0H
[ uy
N & ,

m

n-x.‘nv ‘_.---..-- .

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Lower Frame And Wheel Assembly

13AD686G190 LT-17 (1999)

" T
W o

i,
% SR

wv.anmnuv“ w

(o) \

N ﬁ \ [
JK% % W\

_7.10 \ ; ‘
r..wm,&,- W f_ 3 \\-m“_.n--w. V
& %\\L Y e
=) NS

) J A

\\IHHJI
T ey,

- ll,

Ty ®
.“““m\ ‘,
-wmvuww“‘m“““\ \

~.
e o e
T S

- ﬁ ﬁ. m.

/ luuunmm ‘

S T L g

s ¥ “....._u
e R “hlllll--ﬂ'

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)
Lower Frame And Wheel Assembly

Page 13 of 24

Ref#  Part Number Qty S/P/F  Description

2 17840 1 S  Transaxle Mtg. Brkt.

5 736-0119 1 S/F  L-Wash. 5/16" I.D.

6 1 UNKNOWN
11  783-0310E 1 S Lower Frame AssS'y.
13 712-0287 1 S/F Hex Nut 1/4-20 Thd.
14  736-0329 1 S/IF L-Wash. 1/4" 1.D.
17  736-0242 1 /P Bell-Wash. .345" I.D. x .88"
18 712-0267 1 S/F Hex Nut 5/16-18 Thd.
21  756-0982 1 S  Engine Pulley
23 736-0171 1 S/F  L-Wash. 7/16" |.D.
25  754-0280 1 S  Variable-Speed Belt
26  710-3008 1 /P Hex Bolt 5/16-18 x .75" Lg.
27 17963 1 Bearing Shaft Bracket Ass'y.
28  741-0591 1 S  Flanged Nyliner Brg. 5/8" I.D. x .88" Lg.
29 712-0241 1 /P/IF Hex Nut 3/8-24 Thd.
30 17694 1 S Idler Bracket
31 736-0169 1 S/IF L-Wash. 3/8" I.D.
32 712-0241 1 /P/F Hex Nut 3/8-24 Thd.
33  17629A 1 S  Transaxle Support Brkt.
34  732-0556 1 S  Ext Spring .94" O.D. x 7.58"
35 714-0149B 1 S Inter. Cotter Pin
36  750-0802 1 Spacer .63" 1.D.
37 710-0757 1 /P Hex Bolt 7/16-20 x 1.5" Lg.
38 738-0785 1 S  Shld. Spacer .445" |.D.
39 712-0138 1 S  Hex Nut 1/4-28 Thd.
40  710-0776 1 S Hex AB-Tap Scr. 1/4" x .62" Lg.
41  711-0747 1 S  Belt Guard Pin
42  736-0222 1 S  Ext. L-Wash. 1/4" |.D.
43  710-0599 1 /P Hex Wash. Hd. S-Tap Scr. 1/4-20 x .50"
44  683-0123 1 Clutch/Brake Pedal Ass'y.
45  736-0140 1 S  Fl-Wash. .344" |.D. x .62"
47  747-0755A 1 Brake Rod Ass'y.
48  735-0196 1 S Foot Pad
51 17705 1 /P Shift Lever Ass'y.
53  732-0264 1 S  Ext. Spring .38" O.D. x 2.5"
54  732-0642 1 S  Ext. Spring 7.33" Lg.
55 710-1266 1 /P Hex Bolt 5/16-18 x 3.5" Lg.
56  734-1675 1 Wheel Ass'y. Comp.

734-1596 1 Tire Only

57  634-0070 1 /P Wheel Rim Only
58  734-0255 1 S  AirValve (Service Only)
59 710-0627 1 /IP/IF Hex Bolt 5/16-24 x .75" Lg.
61 732-0722 1 S  Brake Return Spring Anchor
63  736-0275 1 S  FI-Wash. .34" I.D. x .68" O.D.
64  710-0428 1 F  HexBolt 1/4-28 x 1.25" Lg.
65  732-0568 1 S  Ext. Spring
66  732-0384 1 S  Ext. Spring .62" O.D. x 6.12"
67  16554A 1 S  Variable Speed Torque Brkt. Ass'y.
68 741-0419 1 Flanged Bearing
69 714-0111 1 S/F  Cotter Pin 3/32" Dia.
70 748-0234 1 /P Shoulder Spacer .27" Lg.
71  747-0530A 1 Speed Control Link
72 741-0405

WWW. MY movTer PAFEEEETH S Dia. x 125



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999) Page 14 of 24
Lower Frame And Wheel Assembly

Ref#  Part Number Qty S/P/F  Description
73  720-0232 1 S  Shift Knob
74  756-0437 1 S  Fl-Idler Pulley 3.25" x .75"
75  656-0005 1 "V" Pulley
76 736-0427 1 S Bell-Wash. .56" I.D. x 1.125"
77  712-3035 1 /P Hex Jam Nut 5/16-18 Thd.
78  710-0539 1 /P Hex Bolt 3/8-24 x 1.75" Lg.
79  754-0370 1 S  Variable Speed Belt
80 716-0114 1 S  Snap Ring .56" Dia.
81  736-0355 1 /P FI-Wash.
82  717-0800A 1 S  Variable Speed Pulley Ass'y. 5" O.D.
84  16354B 1 S  Variable Speed Brkt. Ass'y.
85  732-0525 1 Comp. Spring-Clip
86 17668 1 S  Axle Support Brkt.-R.H.
17669 1 S  Axle Support Brkt.-L.H. (Not Shown)
88  725-1426 1 S  Solenoid
89 17630 1 S  Shift Lever Bracket
90 736-0414 1 S  Teflon Washer .565" I.D.
92  711-1000 1 S  BeltKeeper 3" Lg.
93  725-1657A 1 S  Safety Switch (Clutch)
94  738-0755 1 S  Shid. Bolt 3/8-24 x 3.12" Lg.
97  736-0105 1 /P Bell-Wash. .38" I.D. x .88"
98  738-0569 1 S  Shaft.56" Dia. x 3.875" Lg.
99 736-0331 1 /P Bell-Wash. .39" I.D. x 1.12"
100  736-0256 1 S  FI-Wash. .64" I.D. x .94"
101  714-0470 1 S  Cotter Pin 1/8" Dia. x 1.25"
102  710-0604 1 S  HexWash. Hd. Scr. 5/16-18 x .62" Lg.
103  734-1784A 1 S HubCap
107 17860 1 S  Pedal Bracket
109  711-0198 1 S Ferrule
111  710-0195 1 S HexBolt 1/4-28 x .50" Lg.
112 736-0270 1 /P Bell-Wash. .265" I.D. x .75"
113 17707 1 Shift Lever Link Ass'y.
115  736-0140 1 S  Fl-Wash. .385" I.D. x .62"
116 741-0404 1 S Needle Brgs.
117  727-0425A 1 S  Spring Clip (Used w/Ref. No. 103)
119  710-0427 1 S HexBolt 3/8-16 x 1.25" Lg.
120  756-0217 1 S  Fl-Idler w/Flanges 2.75" O.D.
121  736-0280 1 FI-Wash. .39" I.D. x 1.12" O.D.
122 712-0798 1 /P Hex Nut 3/8-16 Thd.
128  710-0650 1 /P Hex Wash. TT-Tap Scr. 5/16-18 x .75" Lg.
129  710-0726 1 /P Hex Wash. AB-Tap Scr. 5/16-18 x .75" Lg.
130 712-0265 1 /P Hex Sems Nut 5/16-18 Thd.
131  732-0750A 1 S Spring Switch
132 711-1044 1 S Belt Guard Pin
133  750-0956 1 Spacer

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 15 of 24

13AD686G190 LT-17 (1999)

Schematic

AN . \%u mw
ﬁ __ @
7]
e
L
n
.|
4 =
— = = -l [ o
zR8 T T ] 1
BES s
oA i
Ll | ' o)
SRR [0
LSRN L
f_ L ¢ — L
v ] IHMTHA v L
j| 1 NREICEE Yy ]
O L _. . 4 I e
— R ETAE TN J )
g % J THWGasE 5 5 5 ] _
€ 7 5 EECCRSEEA € i
[ w
| %)
a @ Z L .
%] T Sy
il o (1 ' -
g ¥y 5 (&3

WWW.mymowerparts.com

[a]
(1]
s}
|||||||||| —L
] \\ ¢VM \\\\\\\\\\\\\\
| J a ,,/ QS
| < € ~—
NEERD) . | 58
o1 B 23
T wa —— g
b 4] =4«
k= - Q~
( — 3 ?
1 Fm mu
i n
»-
[a]
g
z — L
il s 1
w5 - Io |
5 o i $
Q
oo ce L
L (e el |u
ane Bl 12 |E
49
YEERTRID z| | Fw W
||||| V. g |Bsl|E
AM _W C = q« <
! — — =



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999) Page 16 of 24

Schematic
Ref#  Part Number Qty S/P/F  Description
725-0634  725-0634 1 S Light SW.
725-1426  725-1426 1 S Solenoid
725-1657A  725-1657A 1 S Deck SW.
725-1396  725-1396 1 S Key SW.
725-1657A  725-1657A 1 S  Clutch SW.
725-1381  725-1381 1 S Fuse
725-0925  725-0925 1 S  Ammeter
725-1643 725-1643 1 Reverse SW.
629-0306B 629-0306B 1 S Main Harness
725-1303  725-1303 1 S  Seat SW.
725-1439  725-1439 1 Seat SW.

WWW.mymowerparts.com



Page 17 of 24

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Seat, Fuel Tank And Frame Assembly

13AD686G190 LT-17 (1999)

2
e .K \

N bt
,ﬁ.\\,m&k

o T

S

e

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999) Page 18 of 24
Seat, Fuel Tank And Frame Assembly

39  783-0042A
42  732-0581B

S  Upper Frame-R.H.
S  Extension Spring 5.31" Lg.

Ref#  Part Number Qty S/P/F  Description
1  738-1007 1 Shoulder Screw 3/8-16 x .5
2 710-1208 1 /P Hex Wash. Hd. Tap Scr. 5/16-18 x 3.25" Lg.
6  783-0607A 1 S  Seat Pivot Bracket
7  751-0603 1 S  Fuel Cap
8  751-0657 1 Fuel Tank
9 726-0209 1 /P Tie Strap
10  751-0535-13 1 S  Fuel Line
11 726-0205 1 /P Hose Clamp
12 710-1268 1 /P Hex B-Tapp Scr. #10-16 x .38
13 712-0287 1 S/IF Hex Nut 1/4-20 Thd.
14  736-0329 1 S L-Wash. 1/4" I.D.
15  712-3027 1 S  Lock Nut 1/4-20
16 732-0735 1 /P Compression Spring
17  720-0309A 1 P Grip
18 731-1989 1 Seat Spacer
19  732-0499 1 Compression Spring
20 736-0175 1 S  Spr. Wash. .265 x .562 x .025
21  738-0526 1 Running Board Rod
22  710-0227 1 /P Hex Wash. Hd. AB-Tap Scr. #8 x .50" Lg.
24  783-0041B 1 /P Front Pivot Brkt.
25 736-0726 1 FI. Wash. .344 x .62 x .03
26  710-0870 1 /P Hex Wash. Hd. AB-Tap Scr. 5/16 x .75" Lg.
28  710-0703 1 /IP/IF  Carriage Bolt 1/4-20 x .75"
29 17770C 1 S  Running Board (R.H. & L.H.)
30 761-0168B 1 S Blade Brake Ass'y.
31 738-0137A 1 S  Shid. Bolt 1/4-20 Thd.
32  731-0909 1 S  Rubber Foot Pad-L.H
731-0910 1 S  Rubber Foot Pad-R.H
33 1 UNKNOWN
34  783-0310E 1 S  Lower Frame
36 726-0278 1 Insulator Boss Plate
38  710-3008 1 /IPIF Hex Bolt 5/16-18 x .75" Lg.
1
1

44  725-1750 1 S 12-V Battery

45  783-0043 1 /P Upper Frame-L.H.

46  17286B 1 S  Shift Cover

47  725-1643 1 Safety Switch (Reverse)

48  726-0279 1 Insulator Plate

49 17951 1 S  Seat Pivot Brkt. Support-L.H.

50  783-0355A 1 /P Hitch Plate

51 712-0267 1 S/F Hex Nut 5/16-18 Thd.

52  736-0119 1 S/IF L-Wash. 5/16" I.D.

53 17239A 1 S  Seat Lift Brkt.

54  757-0370A 1 S  Seat- Grey

55 17950 1 S  Seat Pivot Brkt. Support-R.H.

56  738-0296 1 S  Shid. Bolt .437" Dia. x .268"

57  725-1303 1 S  Spring Switch (Seat-Outer)

?59  710-0650 1 /P HxWash TT-Tap Scr. 5/16-18 x 7/8" Lg.
?60 783-0611 1 Seat Stop

61 783-0753 1 Seat Selector

62  726-0320 Insulator Nut Plate

63  725-1439 WWW. m)]/mowerﬁaetwmﬂSeat Inner)



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999) Page 19 of 24
Seat, Fuel Tank And Frame Assembly

Ref#  Part Number Qty S/P/F  Description
65  783-0345 1 S Battery Tray
66 710-0351 1 /P Tr. Mach. B-Tap Scr. #10 x .5" Lg.
67  748-0347 1 S  Spring Spacer
68  710-0323 1 /[P Truss Mach. Scr. 5/16-18 x .75"
69  710-3008 1 /IPIF Hex Bolt 5/16-18 x .75" Lg.
71  723-3064 1 Battery Retainer Strap
72  712-3010 1 S  Hex Nut5/16-18 Thd.
73  712-0265 1 /P Hex Sems Nut 5/16-18 Thd.
74  712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
75  783-0609 1 Seat Lever

WWW.mymowerparts.com



Page 20 of 24

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Speed Selector Lever Assembly

13AD686G190 LT-17 (1999)

%’

B e

o/ &

N h \“ “mwx

o6Vl L ag
d % _m%

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)
Speed Selector Lever Assembly

Page 21 of 24

Ref#  Part Number Qty S/P/F  Description
1 710-0924 1 /P Truss Mach. Scr. 1/4-20 x .75" Lg.
2 783-0341 1 8-Speed Selector Plate
3 720-0218 1 /P Shift Knob
4  16192A 1 /P Speed Selector Lever Ass'y.
5 736-0192 1 S  Flat Washer .53" I.D. x .93"
6 711-0198 1 S  Ferrule 3/8-24 x .37" Dia.
7  738-0155 1 S  Shoulder Bolt
8  747-0503A 1 Speed Control Link
9 714-0111 1 S/F  Cotter Pin 3/32" Dia. x 1.0"
10 736-0226 1 S  Fl-Wash. .469" I.D. x .88"
11  736-0119 1 S/F  L-Wash. 5/16" |.D.
12 712-3010 1 S  Hex Nut 5/16-18 Thd. (Gr. 5)
14  732-0303 1 S  Spring .38" O.D. x 3.18" Lg.
17  736-0300 1 S FIl-Wash. .385" I.D. x 7/8"
19 736-0329 1 S/IF L-Wash. 1/4" 1.D.
20 712-3006 1 /P Hex Nut 1/4-20 Thd. (Gr.5)

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 22 of 24

13AD686G190 LT-17 (1999)

Steering Assembly

mm.v.//: ‘m“m. on q‘_mmW

\m 3 __\,,

\&M/

s n./ / .%_v.ﬁ

\ R TR

\ e N T
\ -\” @ /ﬂﬂ Mﬂv}//lllll e "
N /l/ /” ' \ﬂ,//v/
. \1// // rﬂ

V._ o w A\ o

Vel
BN\
\ A 7N /= / / N r
"~ Aw- - \ \ A ,, .,\\ ///U/// THMM“JIHUm MU_IIK \ \ \ V I:HI.W [y /
| A A oy ! =% BN -
y o \ // / \ \ mw_ N /M K oy
- / ¢ ,cu. Mv“ \ \ \ \ <) N 44.. /
,/_\. . _\ vy ey 0, / r \ mm. — = l..\_.i.. .m%mumu \
V a //y \ . e \ \ LMW;. IA—;_.nS \ -~ ‘Aﬁ = \”U 2 V \a“’_.
Y 2 mu %/ \ N R @._z.\\,..” ﬂﬁ. g
mmy LY 3, SRR, e //C\ o ,,.__y 3. “\ o _““,\nm. ,ﬂ
nvn l M‘( DJK W d!\\ll_ﬂﬂm "lllllllllll- J /hv ) \\\ \ \ S w /V .WLW ﬁv \ N 04 HTW
/‘ sart B \\‘ﬁ"mwm .wnllwm.m. _..._m v\\ \\ \\ nmuunnﬂuvln \ \ \‘ n= MMW
4 ﬁ‘n o NG y 07 L
INIRY 1 AR, INSYY /2% W
Q \““\ \,‘ , b & ﬁﬂ & \ \\ \ O ZTIIISR
} 4 [y ) \\.H\IWHHHH
\& TIANN Y/ / )
w D o W \ \ vy
T - / \ \\ znv./ \\ununu.yl W
N )
b / 7, K\; 3 Y

\\_

ﬁl\. n/

Aﬂﬂﬁ&MV\m

WWW.mymowerparts.com

Vi N
W
P
e



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999)

Page 23 of 24

Steering Assembly

Ref#  Part Number Qty S/P/F  Description
1 731-1509A 1 /P Steering Wheel Cap
2 710-0643 1 /P Hex Bolt 5/16-18 x 1" Lg.
3 736-0242 1 /P Belleville Wash. .345" I.D.
4  731-1686 1 S  Steering Wheel
9 17198A 1 S  Retainer Plate
10 738-0141 1 S  Shid Bolt .437" Dia. x .35" Lg.-5/16-18
11  710-1039 1 /P Hex Bolt 3/8-24 x 1.0" Lg. (Grade 5)
13  750-0535 1 S  Spacer.380"1.D. x .625" O.D. x .227
14  736-0217 1 S L-Wash. 3/8"1.D. (H.D.)
15 710-0726 1 /P Hex Wash. Hd. Self-Tap Scr.
16 711-1107 1 S  Steering Drag Link
17  783-0041A 1 S  Pivot Bar Brkt.
18  738-0527 1 S  Shid Bolt .498" Dia. x 2.04" Lg.-3/8-16
19 712-0431 1 S/F Flanged Hex Nut 3/8-16 Thd.
21  712-0411 1 S  HexL-Nut 5/16-24 Thd.
22  683-0055 1 S  Steering Arm Front Axle
?23  710-0772 1 /P Hex Bolt 5/16-24 x 2.00" Lg.(Grade 5)
25  719-0342A 1 S  Pivot Bar Ass'y.
26 683-0127 1 S Front Axle Ass'y.-L.H.
27  712-0241 1 /PIF Hex Nut 3/8-24 Thd.
28  736-0169 1 S/IF L-Wash. 3/8" I.D.
29  723-3018 1 S  Ball Joint 3/8-24 Thd.
30 747-0753 1 Tie Rod
31 712-0711 1 /IPIF Hex Jam Nut 3/8-24 Thd.
32 683-0126 1 S Front Axle Ass'y.-R.H.
33  634-0059 1 Wheel Ass'y. Comp.
734-0864 1 /P Tire Only
734-0255 1 S AirValve
34 634-0051 1 S  Front Wheel Rim Only
35 741-0569 1 S Bearing
36 736-0285 1 /P FI-Wash. .635" I.D. x 1.59" O.D.
37 731-1783A 1 Hub Cap
38 714-0470 1 S/F  Cotter Pin 1/8" Dia. x 1.25"
?39  736-0531 1 S  Fl-Wash. .640" I.D. x 1.24" O.D.
40 726-0214 1 /P Push Cap 5/8" Dia. Rod
42  712-0262 1 /P Hex Jam Nut 3/8-24 Thd.
43  710-1309 1 /P Torx Bolt 5/16-18 x .63" Lg.
44  736-0119 1 S/F L-Wash. 5/16" I.D.
?45  736-0343 1 /P FI-Wash. .33"I.D. x 1.25" O.D.
46  748-0389 1 S Cap
47  712-0214 1 S  Hex Cent. L-Nut 3/8-24 Thd.
49  712-0158 1 S  Hex Cent. L-Nut 5/16-18 Thd.
50 736-0119 1 S/IF L-Wash. 5/16" I.D.
51  717-0622A 1 S  Steering Gear Segment
52  741-0656 1 S  Hex. Flg. Brg. 5/8" I.D.
53  736-0187 1 /P FI-Wash. (Hardened)
54  738-0919 1 S  Steering Shaft
58  736-0271 1 S Wave-Wash. .32" I.D. x .62" O.D.
59  736-0187 1 /P Fl-Wash. (Hardened)
60 723-0448 1 S  Drag Link Ball Joint 7/16-20 Thd.
63  727-0425A 1 S Spring Clip
64  736-0356 Bell-Wash. .39" I.D. x 1.38" O.D.
67 737-0211

WWW. m)]/mov@erﬁﬁ‘t? co



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13AD686G190 LT-17 (1999) Page 24 of 24
Steering Assembly

Ref#  Part Number Qty S/P/F  Description
68  737-3000 1 S  Grease Fitting
69  712-0240 1 S  HexJam Nut 7/16-20 Thd.

WWW.mymowerparts.com



